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 NEONATAL 

SOTALOL 

This document should be read in conjunction with this DISCLAIMER 
Highly Restricted: Requires Cardiologist or Neonatologist approval before commencing 

 

Presentation Oral Suspension: 10mg/mL (Prepared in Pharmacy).  

Ampoule: 40mg/4mL = 10mg/mL  

Classification Non-cardioselective beta adrenergic blocking agent. 

Indication Hypertension 

Treatment of supraventricular and ventricular arrhythmias 

Contraindications Sotolol should not be used when there is shock (cardiogenic or 
hypovolaemia), congestive cardiac failure, sinus bradycardia, heart 
block, congenital or acquired long QT syndromes, hypokalaemia or 
hypomagnesaemia 

Dose Oral:   (preferred)      

1 mg/kg/dose every 12 hours  

 
May increase every 3 to 4 days until stable rhythm is maintained  

Maximum dose 4mg/kg/dose 12 hourly  

 

IV:           

0.5-1.5 mg/kg/dose every 12 hours 

 

Monitoring  Perform a 12 lead ECG before and after the first dose to assess 
for any increase in QT interval from baseline.  

To be performed with the initial dose and after any increases in 
dose. For initiation of therapy and for intravenous treatment, infant 
should be on cardiorespiratory monitor.  

Monitor electrolytes, especially potassium and magnesium. 

 

Dose Adjustment Sotalol is renally excreted – use with caution in patients with renal 
impairment. 

http://wnhs.health.wa.gov.au/About-us/Disclaimer
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Compatible 
Fluids 

Glucose 5% , Sodium Chloride 0.9% 

Preparation IV:  

Take 1mL (10mg) of sotalol solution and dilute to 5mL with    
appropriate diluent. 

Concentration = 10mg/5mL = 2mg/mL 

 

Administration IV:  

Inject Over at least 10 minutes. The cannula should be flushed with 
sodium chloride 0.9% pre- and post-administration of sotalol. 

Oral:  

Administer on an empty stomach at least 30 minutes before feeding. 

 

Adverse 
Reactions 

Common: Dyspnoea, fatigue, dizziness, headache, fever, excessive 
bradycardia and/or hypotension. Usually subside when sotalol dose is   
reduced. 

Sotalol may be proarrhythmic with prolongation of QT interval. 

Rare: torsades de pointes 

 

Storage Ampoules: Store at room temperature, below 25°C. 

Oral Suspension: Refrigerate, store at 2–8°C 

 

Interactions Sotalol interactions have been reported with other antiarrhythmics: 
Concomitant use of sotalol with these agents and with other beta-
blocking drugs is not recommended. 

Concomitant use of sotalol and diuretics may increase the 
cardiotoxicity. 

 

Notes During intravenous administration, resuscitation equipment must be 
accessible. 

Atropine must be  available for profound bradycardia 

 

References  Saul JP, Schaffer MS, karpawich PP, Erickson CC, Epstein MR et 
al. Single dose pharmacokinetics of sotolol in a pediatric population 
with supra ventricular and / or ventricular tachyarrythmia. The 
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